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Precracked  stress-corrosion specimens.
Advantage

Quantative results.

Good duplication.

Enables more-resistant materials to be studied
(1. ¢., where cracking is diflien]lt to get with
smooth specimens).

Relatively short test-time.

Uses terms familiar to design engincers.

Limitations and cautions

Relatively new and undeveloped.

Specimens are large and expensive to  machine
compared with some smooth specimens.

Gives values that can be abused.

Usually applicable to high-sirength materials.

May oversimplify initiation stage of cracking.
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Material
Name or grade
Heat number and chemical analysis
Original form (e. g., bar, plate tube e
Metallugical condition (heat treatment, cold work
etc)
Specimen
Shape and size
Surface finishing sequence
Cleaning sequence prior to heat
Exposure
Corrodent name and composition. If corrodent
concentration 1s expressed in percent, state
whether volume or weight %. If volume 9%
is given, then state concentration of “concen-
trated” solution
Volume corrodent

Temperature corrodent,
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Pressure of corrodent,
Degree of agitation,
Degree of areation
plil
Duration of test frequency of changing solution,
et
Specimen-holder type
Fluctuation in temperature. ete during. test if
any.
Evaluation
Description of corrosion products, if any.
Post-test cleaning
Corrosion rate,
Spperance of corrosion,

Any localized corrosion-pitting, cracking cte.
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